



PRAT «МК «АЗОВСТАЛЬ»  
 PJSC "Azovstal Iron & Steel Works"

Бул Лепорышко, 1 м. Меморіаль, 87500 Україна, факс: +38 0679 52 70 00  
 Складський листок з призначенням інжиніринга  
 Acceptance Test Certificate

EN 10204-3.1:2004

Контракт № 10204/до-Ср-07/27  
 Заводський заказ № 400720-0724  
 Contract No 10204/до-Ср-07/27  
 Manufacturer's production order No 400720-0724

Зачарник FERRIERA VALSIDER S.P.A.

Валон № RW - Cast No 54765904

Назначення товару Прокат товстостенової

Артикул сталі S275JR+N

Grade of Steel EN 10025-2:2019  
 EN 10029:2010 class B.N  
 EN 10153-1,2:2004 class B-3

Валтунка Конвертерний процес прокатування

Системні люстаникi Нормалізаційна прокатка

Матеріальна Маркінг AZOVSTAL, MADE IN UKRAINE, GRADE OF STEEL, CAST NO, TEST NO, PLATE NO.

Цей жовтий і один білий і один синій стрічки.  
 Color marking ONE YELLOW AND ONE WHITE AND ONE BLUE STRIPES.

Код/марк Hand stamp MARK OF THE WORKS, GRADE OF STEEL, CAST NO, TEST NO, PLATE NO.

Позиція Item No	Плавка № Cast No	Партия №/ Изделие № Test No/ Product No	Размери, мм Dimensions, mm			Кількість, шт Quantity	Маса, т (тн) Mass, t		
			Товщина Thickness	Ширина Width	Длина Length		Нetto листів Netto plates	Нetto маса Netto mass	
130	1746	2609/3	12	2500	6000	1	1.413	1.413	
130	0540	2610/3	12	2500	6000	1	1.413	1.413	
160	1098	2608/3,2	20	2500	6000	2	2.826	2.826	
160						2	2.355	4.710	
Итого Total							4	7.536	

СЕРТИФИКАТ КАЧЕСТВА № 09-158826  
 QUALITY CERTIFICATE No 09-158826

01 25.08.2020  
 Date Sheet 1 of 1 Листов: 1

Результаты испытаний Test results

№ пп s/n	Плавка № Cast No			Химический состав, %										Chemical composition, %									
	C	Mn	Si	S	P	Cr	Ni	Al	Sol. Al	Ti	Mo	Nb	V	N	CE								
1	1746	118	24	9	14	4	3	4	30	<5	<0.5	<10	<5	9	32								
2	0540	85	19	6	14	4	3	4	29	<5	<0.5	<10	<5	8	32								
3	1098	107	21	3	12	3	2	4	33	<5	<0.5	<10	<5	8	37								

ONIRAM, LDA  
 DEP. QUALIDADE  
 RECEBIDO

202 DATA 08/13

Signature

PAF - Proliferation Assessment, S.A.  
 Departamento de Qualidade

CE 005 0045  
 EN 10025-2:2019  
 S275JR+N - EN 10025-2:2019  
 Hot rolled plates for use in construction.  
 Declaration of Performance (DOP) № 232-2018-71

We hereby confirm that the products specified in this quality certificate have been tested and comply with contract requirements. Подтверждаем, что продукция, указанная в настоящем сертификате качества, испытана и соответствует условиям контракта.

Контракт № 10204/до-Ср-07/27  
 Специальный штамп ОТК  
 Special stamp of Technical Quality Control Department